

Student Name: _____

Unit: _____

Pt. Initials: _____

Date: _____

Maternal Medication Worksheet - Current Medications & PRN for Last 24 Hours**Allergies:** _____

Primary IV Fluid and Infusion Rate (ml/hr)	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications/Complications
	Isotonic/ Hypotonic/ Hypertonic			

Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Correct Dose? If not, what is correct dose?	IVP - List solution to dilute and rate to push. IVPB - List mL/hr and time to give	Adverse Effects	Appropriate Nursing Assessment, Teaching, Interventions (Precautions/Contraindications, Etc.)
Oxytocin	Uterine stimulant	Promotes uterine contractions	0.5-1mu/min IV q30-60min	Y N	3-6ml/hr of 10units/1000ml	Cardiac dysrhythmia n/v	1. Fetal distress 2. not indicated for elective induction of labor 3. water intoxication syndrome 4. increase blood pressure
Magnesium Sulfate	Anti-inflammatory	Seizures, toxemia of pregnancy	Initial 4-6g over 15-30min Maintenance 1-2g/hr	Y N	4-5g/250ml over 15-30min	Flushing Sweating Flaccid paralysis	1. must monitor BP, pulse, & respirations every 15-30min 2. teach s/s of hypotension 3. s/s of hyporeflexia 4. hypocalcemia
Meperidine	opioid	Analgesic sedative	50-100mg q1-3hr	Y N	PO/IM/SC	Sweating n/v dry mouth	1. risk for addiction 2. severe respiratory depression 3. severe hypotension 4. can cause seizures
Promethazine	Antihistamine Gastric	Blocks histamine sedative	25-50 mg q2-4h	Y N	IV 25mg/mL	Dizziness fever dermatitis	1. avoid prolonged exposure to sunlight 2. s/s respiratory depression sedation 3. s/s of NMS

Student Name: _____

Unit: _____

Pt. Initials: _____

Date: _____

Newborn Medication Worksheet - Current Medications & PRN for Last 24 Hours

Allergies: _____

	agent						4.s/s of agranulocytosis
Calcium Gluconate	Calcium supplemen t	Proper function of the nervous, muscular,&ske letal system	500mg- 2g daily divided in equal doses	Y N	5-20mL in 10% solution Slow IV injection 1.5mL/min	Constipation Swollen abdomen flatulence	1.may cause tingling sensation, chalky taste 2. report s/s of bradycardia 3. can cause syncope or cardiac arrest 4.consult with healthcare professional before taking any OTC drugs

Student Name: _____

Unit: _____

Pt. Initials: _____

Date: _____

Maternal Medication Worksheet - Current Medications & PRN for Last 24 Hours

Allergies: _____

Primary IV Fluid and Infusion Rate (ml/hr)	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications/Complications
	Isotonic/ Hypotonic/ Hypertonic			

Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Correct Dose? If not, what is correct dose?	IVP - List solution to dilute and rate to push. IVPB - List mL/hr and time to give	Adverse Effects	Appropriate Nursing Assessment, Teaching, Interventions (Precautions/Contraindications, Etc.)
Phytonadione	Vit K1	Adequate blood clotting	0.5-1mg IM within 1 hour after birth, repeat after 2-3 weeks if required	Y N	IM	Brain damage, Hemolytic anemia, hemoglobinuria, hyperbilirubine mia, bronchospasm, respiratory arrest	1. Assess for bleeding in emesis, stools, urine, avoid all injuries if possible 2. Monitor pulse and blood pressure 3. prevention of hemorrhagic disease of the newborn 4. report symptoms of bleeding
Erythromycin Ophthalmic Ointment	Ophthalmic anti-infective	Prevention of ophthalmic neonatorum	0.5% 1cm per eye topical one time	Y N	Topical	Hypersensitivity, irritation, redness	1. Assess for hypersensitivity and discontinue product if any signs of allergic reaction occur 2. Evaluate for decreased ophthalmic infection 3. teach family the reason for use 4. make sure to apply ribbon of ointment directly to the lower conjunctival sac of each eye once after birth
Engerix B	Immune globulins	Vaccines/ immunizing		Y N	IM	Dizziness, faintness,	1. assess patient for any signs of reaction to immune globulins, glycin, or thimerosal 2. use cautiously in thrombocytopenia

Student Name: _____

Unit: _____

Pt. Initials: _____

Date: _____

Newborn Medication Worksheet - Current Medications & PRN for Last 24 Hours

Allergies: _____

		agents				malaise, weakness, pruritis, rashes, urticaria, erythema at IM site swelling tenderness joint pain angioedema	3. assess patient for signs of anaphylaxis such as, (hypotension, flushing, chest tightness, wheezing, fever, dizziness, nausea, diaphoresis) after administration, Epinephrine and antihistamines should be available for treatment of anaphylactic reactions 4.Explain to patient that pain, tenderness, swelling, and erythema at the injection site may occur after IM injections
Hepatitis B Immune Globulin	Immune globulin	Passive immunity in neonates	0.5mL within 12 hours of birth	Y N	IM	Hypersensitivity to immune globulins coagulation disorders	1.Teach that it will help to prevent a hepatitis B infection which could cause damage to the liver 2.Pain at the injection site 3. 4.
				Y N			1. 2. 3. 4.